

Test Certificate

Identification Reference	: 256113969	Total Quantity	: N/A
Sampling Date	: 24/01/2024	Laboratory Reference No.	: 26/1/2025
Sample Description	: Film Faced PlyWood	Sample Location	: N/A
Client Name	: Obour Wood		

Results:

PROPERTIES OF Film Faced PlyWood			
Parameters	Test method	Standard Reference	Results
Thickness	EN 322	-	17.77 MM
Moisture Content	EN 323	From 8% to 12%	10.7 %
Density		-	713.6 kg/cbm
Modulus of Elasticity (MOE)	EN 310	More Than 4000 MPA	6195 MPA
Modulus of Rupture (MOR)		More Than 30 MPA	52.58 MPA

Remarks:

The test results are related only for the tested samples.

For TÜV Rheinland Egypt Ltd.

Authorized Personnel

Amr Gaber

TÜV Rheinland Reference Number : 256113969

Date: 16/02/2025



The above analysis is based on the test report of a third party laboratory that specifically refers to the sample(s) tested as received unless otherwise stated. TÜV Rheinland does not have any control and liability on the accuracy of the test report data used in the analysis. All tests have been performed by a third party laboratory using the latest revision of the methods indicated, unless specifically marked otherwise on the report. This analysis is issued under the Company's General Conditions of Service as attached to our work proposal and is intended for your exclusive use. Attention is drawn to the limitation of liability, indemnification and jurisdictional issues defined therein.